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S5l = U AR 2L i CR2032 3V 240mAh
5 4 AR Chinese
Name of Sample S d Coin Type Manganese Dioxide Lithinm Battery CR2032 3V 240mAh
English
e 1121120697
Sample No.
E ¥ N
Consignor
LA A
Manufacturer
e Gl AT D

ST/SG/AC, 10/11/Rev. 7 38.3 IN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7
Section 38.3

AR

WEAE ik MbsE T

ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST
Seetion 38.3

/SG/AC. 10/11/Rev. 7

Criterion
XS} KL
K#wr~ B AR G R A5
ppearance Silvery Button metal shell
HrmlAzie B 2021-12-22 ~ 2022-01-20

B2 B

2021-12-20

Test Date

Accepted Date

#a | B
Test ltems

e R it AR E); S A s RO
Mtitude simulation, Thermal test,Vibration, Shock, External short
cireuit, (rush, Foreed. fﬁ*s’g‘T’m}f;g-e

# T N
AR T

Hrp g

Conclusion

: e daE [ A A O L D X S 1 4G R, VR S
R, ARSI T Gl R b T bl'%ﬁ§&>ﬁ\(. 10/ MF/REy: 1, 38. ShfEEE
The sample has passed the Lest items of _’JN“Ma’.imal ol -'i’csls:_r_@n(l";CriIeria
ST/SG/AC. 10/11/Rev. 7 Section 38.3 { % : ety

&%

yer 2022-01-21

\Q“" A 5 )
Al H ,ﬁJJ_?'(Dat e

HiE

ASnf 46 R4 B A Primary Lithium Cell./

Comment
_’T,f—}‘é._f#{ii@iﬂ: / Wl B S A
Consignor 518172
Address Post Code

£
’0 = - Checker:

Approver:
RE%

Title:

4 @ﬁ

Compiler:

(22

= ;2 HH
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&, il M J‘\‘ : 3 2 J‘\‘ 3 2
Name of Test Standard requirement or The :
No Test Result | Conclusion | R |
' itaitis Clause Number of Standard es onclusio cmatk
W2 e s Il T
. " My ST/SG/AC, 10/L1 Rev, T 383 GL4ETI W % 1
1 %E*ﬁm IN Manual of Tests aml Criteria :;,H,.I Appendix | o /
Alt1ltude ST/SG/ZAC, TO/11/Rev. 7 Seetion 383 Test T1 [ Pieaa '
simulation e
T A GRS T il T
b ST/ASG/AL } 2 our g AT IRNE
A My ST/S6/AC. 1071 I/Rev. T 48,4 e T2 Wtk 2
2 * N Manual of Tests and Criteria Sep Appendix 2 A‘H%-
Thermal test ST/SG/ZAC, 10411/ Rev. 7 Section 38.3 Test T2 o R ]J.(;:_.'m.d /
ey el Gl IR T
Fzh WY ST/SG/AC. T0/T1/Rev. 7 383 ilB%13 W 2 3
3 . A LN Manual of Tests and Criteria Chi iy 4 o 7
Vibration ST/SG/AC. 10/11/Rev. T Section 38,2 Test T3 oe: Aomendix ?;1; :j,r-g '
eI € tas b iE T
it MY ST/SG/AC. L0/11/Rev. 7 38, & T WL e
4 UN Manual of Tests and Criteria See Appendix 4 &%
Shock ST/SUAAC. 10/11/Rev. T Seetion 38,3 Test T4 ) Pasaad
I €A% firdrifk-T
- B ST/SG/AC. Rev, T 38,3 BT5 WL 5
&I‘ﬁ% 1P ST/S¢ r“\l. 10/11 (W3 ) i Z 5
5 UN Manual of Tests and Criteria liz 5 it 7
External short |sy/se/ac. 10/11/Rev. 7 Section 28,2 Test 866 SROEITLE & p—llqum] '
circuit 1.5 b
I Gt bRk T
Bk H#} ST/SG/AC. 10/11/Rev. 7 38,9 1aETe WM 6 ‘
6 UN Manual of Tests and Criteria See Appendix 6 Fa s /
Crush ST/SGZAC. 10/11/Rev. T Section 383 Tusi B sl ’
Tl T
I G.ilﬁiiiz{lllffiill;f _
AR e lm}: :H‘I;’?H(i/:\t:,-ll!/llI‘,»"!k‘v.?.‘J.’,H...‘fﬁ]{.'j:-i'l‘ﬂ :l‘)ll_!jf;wé i ' i ,
7 y UN Manual of Tests and Criteria See Appendix 7 1 /
Forced discharge |si/se/ac, 10/11/Rev. 7 Section 38,3 Test Passed '
T.8 )
This space intentionally left blank
. B2
o ERIE A _ PRI 21°C-23°C IRbgRele - /%
Test Environment Ambient temperature:21°C-23°C;Ambient humidif vi/%
Condition
LT )
" Test Item
rOBBHL | — -
3 A 3
Subcontracted Test S ks | AR / e /
Condition Subcontracted | Name Post Code
Laboratory M hk / w35 /
Address Tel

Yo WSy )
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Testing Co., Ltd. Test Report—Appendix 1 3/10
A% RRT A £ | A
No. Name of Test ltems Altitude simulation
Mo | HERA FRETH Due R Afler | g5 4 | M5 | Beft
Y5 Sample Status R T o . [k & F-#%%,  | Mass Loss | Residual | J05
Sample Mass ocv Mass ocy oCVv  |Other
No. /g A% g IAY %o % Event
001 e 3.1978 326 | 3.1963 | 3.26 0.05 | 100.00 [ ©
002 B e 3, 1744 3.26 | 3.1727 }. 26 0.05 | 100.00 | ©
003 e el 3. 1644 325 | 3.1630 | 3.25 0.01 | 100.00 | ©
004 L 3. 1895 3.26 | 3.1889 3. 26 0.02 | 100.00 | ©
005 . 3. 1821 3.26 | 3.1807 | .26 0.04 | 100.00 | ©
006 W 3.1838 | 3.25 | 3.1828 | 3.25 0.03 | 100.00 | ©
007 A, 3. 1781 3.5 | 31735 | 3.25 0.08 | 100.00 | ©
008 ol o | sms 3.26 | 3.1920 | 3.26 0.04 | 100.00 [ ©
009 W 31818 | 3.25 | 3.1800 [ 3.25 0.06 | 100.00 | ©
010 ... - 51907 | 3.26 | 3.1893 | 3.26 0.04 | 100,00 | ©
0Ll et | 4 g0se / 3. 2018 / 0. 01 / 0
012 il | 31890 / 3. 1878 0. 04 / 0
03 | i | 5 1558 3. 1945 / 0. 03 / 0
014 i i | 8. 253 / 3. 2008 / 0. 04 / 0
WE | il ot | 31082 / 3. 1977 0. 02 0
016 I o | 3.1899 / 3. 1889 # 0. 03 / 0
017 Ful li:s?lt:iif((::liu'gml 3.1943 i 3. 1940 / 0.01 / 0
018 | B o | 3.2056 / 3. 2040 / 0.05 / 0
019 | EEEY e | 31919 / 3. 1900 / 0. 06 / 0
020 i | 1988 / 3. 1963 / 0. 06 / 0

Bi: LR V-RA D-fEAR R-aEL F-ALK 0-A k. FRA. Rk, LA, RARK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

A YN\
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Testing Co., Ltd. Test Report—Appendix 2 i
] 9 R B sk | A
No. Name of Test Ttems Thermal test

M| MaRs D befe RIE A | g 45 | 140 | S

Y5 Sample Status e | F¥ek V% FF 3%, JE | Mass Loss| Residual | JL&

Sample Mass ocv Mass ocv OCV |Other

No. g A% /g IAY Y % Event
001 . 3. 1963 3.26 | 3.1951 | 3.28 0.03 | 100.00 | ©
002 W Gl 5.0727 | 326 | 31720 | 3.28 0.02 | 100.00 | o
003 . 3.1630 | 3.25 | 3.1620 3. 27 0.05 | 100.00 | ©
004 ol 3. 1889 .06 | 31874 | 3028 0.05 | 100.00 | ©
005 B 3. 1807 3,06 | 31798 | 3.28 0.03 | 100.00 | o
006 i 3.1828 | 3.25 | 3.1820 | 3.27 0.03 | 100.00 | ©
007 sl 3. 1755 3.25 | 31754 | 3.27 0.00 | 100.00 | o
008 s 3.1920 3.26 | 3.1911 3. 28 0.03 | 100.00 | ©
009 e 3.1800 | 3.25 | 3.1793 | 3.27 0.02 | 100.00 | ©
010 . 31893 | 5.26 | 3.1877 | 3.28 0.05 | 100.00 | o
011 il o | 32018 / 3. 2038 0. 03 0
012 i | B ETE 3. 1861 / 0. 05 / 0
013 AR | aTeds / 3. 1931 / 0. 04 / 0
014 i | 52008 / 3. 1997 / 0. 03 / 0
015 il || s / 3. 1965 / 0. 04 / 0
016 s e | 31889 / 3. 1877 / 0. 04 / 0
017 s o | 81940 / 3.1926 / 0.04 / 0
018 | A | 3.2040 / 3.2031 / 0.03 / 0
019 it e o | 51900 / 3. 1894 / 0. 02 / 0
020 it ol | 1863 / 3. 1955 / 0.03 / 0

Gk: LR V-IRAL DRk R-akEL F-AK 0-RMIR. AR, RAMA. R AAK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Testing Co., Ltd. Test Report—Appendix 3 it
A5 ] BwHA LAk | i)
No. Name of Test Items | Vihration
He | HERA R Bofore | KIE Afler | ik | AR | S
S5 Sample Status RE FHROE| A= JF o4, /E | Mass Loss | Residual MNE
Sample Mass ocv Mass ocy ocv Other
No. g vV /g Y % % Event
001 i 3.1954 | 328 | 3.1969 | 3.28 0.00 | 100.00 | o
002 .- 31720 | 3.28 | 3.1726 | 3.28 0.00 | 100.00 | o©
003 s 31620 | .27 | s.1616 | 3.27 0.01 | 100.00 | ©
004 .- 31874 | 3.28 | 3.1871 3. 28 0.00 | 100.00 | o
005 i 3.1798 | 828 | 31797 | 3.28 0.00 | 100.00 | o
006 e 31820 | 327 | 31816 [ .27 0.00 | 100.00 | o
007 ol 31754 | 3.27 | 3.1754 | 8.27 0.00 | 10000 | o©
008 i 31911 | 3.28 | 3.1917 | 3.28 0.00 | 100.00 | o
009 - . 31793 | 3.27 3.1799 | 3.27 0.00 | 100.00 | ©
010 . 31877 | 3.28 | 3.1872 | 3.28 0.02 | 100.00 | o
0Ll ik | 92038 3. 2029 0. 03 / 0
012 e | 31861 / 3. 1866 / 0. 00 0
013 il | 81081 / 3.1929 / 0. 01 # 0
014 o | 31997 / 3. 1995 / 0. 01 / 0
015 | s | 31965 / 3. 1959 / 0.02 / 0
016 il | 3180 / 3. 1873 / 0.01 / 0
017 O et | 31926 / 3. 1926 / 0. 00 J 0
018 il e | 32031 / 3. 2027 / 0.01 / 0
019 il | 81884 / 3. 1890 / 0.01 / 0
020 T gy | 31985 / 3. 1952 / 0. 01 / 0
&5 LR VoA DR R-ak 2 P—A K O-FMh. LA, AMFE. TG RALK.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

A<y K o 13
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5 , AR B AR ity
No. Name of Test Items Shock
PRI AT Before KB After "
U P = oo AT AL R AR (FlAE | S
S \=4
%5 Saifile Sta?us % | FHeE| RE F-54%,JE | Mass Loss | Residual | 3 %
Sample Mass ocv Mass ocv ocv Other
No. I v lg N % m | Event
AT, i s 5 i o o1ae B ; -
001 ... 31969 | 328 | 301960 | 328 0.03 | 100.00 | o
002 o 51726 | 3.28 | 3.1715 | 3.28 0. 03 100.00 | o
003 o 3.1616 | 3.27 | 3.1607 | 327 0.03 | 100.00 | o
004 . 51871 | 328 | 31862 | 3.8 0. 03 100.00 | ©
005 W el a797 | 328 | 31790 | .28 0. 02 100.00 | ©
006 ol 3.1816 | 3.27 | 3.1808 | 3.27 0.03 100.00 | o
007 B 3.1754 | 3.27 | 3.1746 | 3.27 0. 03 100.00 | ©
008 i T 31917 | 328 | 3.1909 | 328 0.03 | 100.00 | o
009 o 51799 | 327 | 31790 | 3.27 0.03 | 100.00 | o
010 il sus72 | .28 | 31863 | 3.8 0. 03 100.00 | ©
oA
011 | pur o et | 32029 / 3. 2020 / 0. 03 / 0
012 | pui e | 31866 / 3. 1857 / 0.03 / 0
013 |t e | 31929 7 3. 1920 / 0. 03 / 0
014 | e | 3.1995 / 3. 1986 0. 03 / 0
oz A 2 p
015 | il | 3.1959 / 3. 1950 / 0. 03 / 0
01 | i e | 3 1873 / 3. 1865 / 0. 03 / 0
W | it | 51086 / 3.1917 / 0.03 / 0
018 | il | 3.2027 / 3.2018 / 0.03 } 0
019 | e i ed | 31890 / 3. 1882 / 0. 03 / 0
020 | pur BT 0 | 31952 / 3. 1943 / 0.03 / 0

£ik: L-R V-4, DRIk R-skEL F-ROK 0-Aiih. RiRA. LM, T ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

A T
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R 5 o) B G AR A _
No. ‘ Name of Test Items Fxternal short circuit
ST Bk A M#%%ﬁ_uﬁsﬁ%iﬁg | AL
Sample No. Sample Status ax. E.xtem/zil:Tcmpmatu:c e Bt

001 Ull!]?;‘f:{l:l%g(‘(i %1.0 0
hez Linriltijﬁ:lliged 5.3 O
bR {Jud;};fﬁ;}{gml 75. 1 0
004 Llanrlﬁzfﬁ;:%gml 73.2 0
005 Und;{ ::ﬁ;l?lgut 74.1 0
pag H..fﬁtfﬁfgcd 74.6 0
g Ul'ul?éfﬁ;%gmi 732 0
s nm-lﬁigﬁ;%gm_l 71.2 0
pod Und sz;f{lill[ ged 71.5 0
e I.'Ildﬁifﬁ;?:g(}d 3.9 0
011 Fullj_\"a jri%ciliilrgpd 60. 6 0

- Ful 1}} ?1\ iiﬁ:li%u- sed 61.9 o

0La Ful 15{\‘?:/&:%‘:?5:-&;9(@ 60. 2 0

o1 Ful 1?11%?14:1 61.1 0
N I’zll]{)}:?(rlltiiq‘~l#a1-gnd fl..3 0
016 Ful],};‘; Tjﬁi{pl|lll;m._,-l 61.5 0
o Ful 111 i?iii‘?lirgecl 60. 9 -
- Ful 1??1\1%{:111[1 rged 60. 7 0
o Ful i};ﬁ j\-ijg{clll;l:u‘ged 61.3 0
= Ful 1?/;]1%:15114;0:1 61.6 0

Tw. DR Rk FALK 0-fRik, AARK. LA
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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Shanghai Institute of Chemical Industry

NO. 1121120697

Testing Co., Ltd. Test Report—Appendix 6 -
A5 - MR B 4 AR Ik
G Crush
No. Name of Test ltems rus
o . : A *' o j=) E{;g
Hats HRk il e d AT %
Sample No. Sample Status BRI n;,lic emperature Other Event
10YC 30%% T y
0zl ICYC 50% Capacity / O
LOYC 30478 HE ,
022 1CYC 50% Capacity / 0
; JCYC 0% AT :
023 1CYC 50% Capacity / O
; 10YC 50078 & P
024 1CYC 50% Capacitly / 0
1CYC 30% 7t
025 1CYC 50% Capacity / 0
. O5CYC SO%AT ;
026 25CYC 0% Capacity ! 0
. 95CYC 50%ZE ;
Uze 95CYC 50% Capacily / 0
. ARCYC 50% 7 bt
028 95CYC 50% Capacity / 0
IECYC RO F T ,
029 25CYC 50% Capacity / 0
; 250YC 50T , i
030 25CYC 50% Capacity / 0

BLR 9

This space intentionally left
blank

&ii: DRk PRk O-Fffk. LAK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

T —
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NO. 1121120697

9/10
A% 7 A E 4 A sl A

No. Name of Test ltems Forced discharge
M5 RS H AL L
Sample No. Sample Status Other Event

031 Ful ])\:xj;'ljﬁi?i rged 0

]

032 Fulﬂ?ﬁgigérgui 0

033 FUlﬁE?&ﬂiﬁirgPd 0

034 Ful{f?iﬁi?;rgcd 0

035 Fu]ﬁ?faﬁigérgﬂd 0

036 Ful if%ijﬁzlﬁargcd 0

037 Ful 17\:6 z:Tiﬁ:iﬂlhU;al‘gr_'cl 0

038 I-’llil%?ri}i{{t‘rlliﬂ‘gvd 0

039 Fulﬁffﬁﬁgtirgnd 0

040 Ful lu\t"l ﬁiﬁi:rl?argml 0

This spuce intentionally
left blank

LA A

Lii: DRtk F-ALK O-AMFR. ALK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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